Questions & Answers

When does the DoD/VA Clinical Practice Guideline begin?

The Guideline begins when the patient arrives at an MTF with a deployment-related concern.  If the patient or the medical provider feels that the current medical concern is related to a military deployment, the encounter is coded as deployment-related.  

How do patients schedule medical appointments for possible deployment-related concerns?

A provider can refer a military member to the MTF during the post-deployment screening process, on the basis of responses to questions on the DD Form 2796.  In that case the original of that form should be filed in the permanent medical record.  Additionally, at a later time members or other health care beneficiaries can initiate the encounter simply by scheduling appointments with their primary care managers.

How is a deployment-related medical treatment encounter documented?

The patient’s response to the trigger question must be documented on the SF600 when the patient is screened before being seen by a provider.  If the patient answers “yes” or “maybe” to the trigger question, the provider must document the medical encounter on a DD Form 2844.  Finally, the encounter must be appropriately coded.

To whom does the Guideline apply?

The Guideline applies to all active duty, Reservists, retirees, and family members.  The Guideline can also apply to civilian employees who deploy in support of operations.

How is a deployment-related medical encounter coded?

At least two ICD-9 codes must be assigned for each encounter, whether in primary care or in a follow up specialty care clinic.  The first is a primary code that reflects an asymptomatic concern (V65.5), a specific diagnosis or symptom, or a medically unexplained physical symptom (799.8).  Additionally, all visits will be coded as deployment-related by using V70.5__6.  

Does the Guideline apply to pediatrics?

Yes, deployment of a parent can affect they physical or emotional health of children.

What should occur if a patient presents to the emergency room?

Following evaluation and necessary treatment, the patient should be referred back to their primary care manager for a followup visit.  The PCM should be informed of the ER visit.

